Parts list for TC04 off-road buggy - 1

TCO4#% 27 S FiC {4 B -1

T04001 T04002 T04003 T04004
|:| Top - 1pcs
Front - 1pcs 2pcs @
Bottom
Rear - 1pcs 1pcs @j Left 1pcs

Chassis Front Arm Mount Servo Saver Steering Rack
I8 1pcs HEEE R 483t i BENEER  1pcs
T04005 T04006 T04007 T04008
2pcs  1mm Spacer 2mm Spacer 1pcs 1pcs
2pcs 2pcs Y . Left - 1pcs
Right - 1pcs
s ) Front Lower Arm
ervo Mount Steering Servo Horn SITHEEE 2pcs Rear Lower Arm
{RIRR A% RE 5 FARE RITIER 4P ETEE
T04009 T04010 T04011 T04012

Front Bumper
AIBGHEIR  1pcs

G2

Battery Plate-Right

EEEIR-4 1pcs Battery Column

BN+t 4pcs

Sis .
m@

Battery Plate-Left

EbER-E  1pcs

Eithig4R 2pcs

———
Battery Sponge

Hex Mount
NAEFE  4pcs

1.6x11 Spring Pin
1.6x1158 %44 4pcs

Wing Screw Washer

REBMHER 2pcs

Wing Angie Shim
ERAZER 2pcs

Wing Brack
RB®Z 2pcs

Front Body Mount
BIEERRAE 1pcs

T04013 T04014 T04015 T04016
(o) ) Long - 2pcs  Short - 2pcs
©
(o) O| M2.5%13 Fan Screw
M2.5X13 [ELFR#RA%
Fan Mount 4pcs 4.8mm Ball End - Long Shock cap ball Wing-Lexan
REREE 1pcs 4. smmEkEEE-K  7pcs B EIKER B# 1pcs
T04017 T04018 T04019 T04020
Slipper Nut Slipper Spring Slipper Hub-F Si Hub-R
HIPREZE 1pcs HIRSFS 1pcs HIREE-H1Pcs  smippe 48 1 pes
T04021 T04022 T04023 T04024
éﬂ Mid Connecting Hub-F| %Pb:kln
FIEFR-RT  1pcs X urnbuckle
@ | O' O 00 | 3x404I#8  5pcs
E% Mid Connecting Hub-R Spring Buckle Center Shaft [ ImdeDEE
PER-E Tpos BEIM 1pcs i 1pcs 3x45 Turnbuckle
3x45H8  2pcs
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Parts list for TC04 off-road buggy - 2
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T04025 T04026 T04027 T04028
@ Mid Front CVD-LoI‘rﬂc]:D Front Bearing Collar
hECVWD-E 1pcs = FiwEE 2pcs
@ {lo= AICvVD-&  1p i 0
Front CVD )
Rear Bearing Collar
e Rear CVD p
HICVD  2pcs Mid Rear CVD-Short gca\‘,r[, 2pcs @ #BWWE 2pcs
{4CVD-%E 1pcs
T04029 T04030

3.1x1 —
Washer

©
©

29 (0) ==

12x1 O-ring

-

T

|
—

OlPE

3.1x1

8x1 O-ring Washer

28x1.9 @

~©

12x1 o-n@@

" O-ring
5 p—
= = -
3.1%5.5x1— ‘%’ ~
Front Shock Absorber Washer Rear Shock Absorber
[ Gems . 2se [0  sems 2se
T04031 T04032 T04033 T04034 T04035
Diff Connecting Cu@-Long ( ( ]
— £FER-R  1pcs
2%9.8 Pin Dif Connecting Cup-Short 3x48.5 Arm Pin 3x51 Arm Pin
4x7x2.5 Ball Bearing 2%9. 8384+ 6 g i i 3x48.5 1B 2pcs 3x51 HEE 2pcs
4xTx2. 58h7E  Bpcs 9. BEET Gpos EREAAD Tpes
T04036 T04037 T04038 TR4002
Diff Screw @
EiRIZ4% 2pcs (o) " ||
4x1 O-ring
4"2‘ gj% M3 Screw
Slipper pad Diff Nut P M3#Z#4% Gpcs
(?ﬂzﬂﬁf”éﬁ}#) E:I z“E:Ii?Eﬁ!;ﬂlE‘ 2pcs Front Gear-box
pes LT
TR4003 TR4004 TR4005 TR4006
Left - 1pcs Right - 1pcs

Rear Gear-box

e fars

Upper Suspension Arm Mount

tRERE

NS

NY#74

‘ﬁp
Front Shock Tower
ATEEEZE  1pcs

o BB

Steering Block
EmEE
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Parts list for TC04 off-road buggy - 3

TCO4$%

HEHEEHE-S

TR4007

TR4008

TR4010

TR4011

Lef\t - 1pcs Right\- 1pcs

‘:, ‘\,
Front Hub Carriers 10 Degree

Lef\t - 1pcs

Rear Arm Mount

) Front - 1pcs

'fﬁ\ Rear - 1pcs

Rear Hub Carriers

RIEREE10° BIEREE13° BB EEE 1B EREE
TR4016 TR4020 TR4027 TR4028
1pcs % pes Diff Gear-16T /2O 2\
Front ; A
@ 1pcs £iREgER-16T 1pcs I ‘/ll\’\\\\
ocs Rear
P Tpes Diff Gear-39T
Center Gear-box Upper Deck Supr Gear-85T =R EFER-39T
hERERFE —AEIR SRE 85T 1pcs 1pcs
TR4032 TR4033 TR4034
Front Rim " Rear Rim Front-tyre Front Sponge Rear-tr Rear Sponge
BIERIE 2pcs BEIE 2pcs AIEREE 2pcs BIE4R 2pcs B&Bs 2pcs %1848 2pcs

TR4039

TR4046

TR4049

2.5x30 Arm Pin

Servo Saver Nut
4BEIZIE 1pcs

Servo Saver Spring

13x19x0.8 Diff Washer 2. 5x304E # 2pcs p Servo Saver Body EEEE 1pcs
13x19¢0. BEZ R A 2pos B s HEWES 1pos
TR4050 TR4052 TR4053 TR4055 TR4056
Rear - 2pcs
Tpes Front - 2pcs 2.0 E-ring
pcs @ 2.0 E#M 8pcs
1pcs [ |
Motor Mount Shock Spring M3421E 6pcs 2.3 E#N 8pcs
33 BHREE
TR4057 TR4058 TR4059
M2.5x4 Screw M3x8 Screw M3x12 Screw
@ Qs ©) (w05 © (w—
M3x8 Screw

10x12x0.2 Washer
10x12x0. 22 & 8pcs

M3x84Z4% 8pcs

M3x10 Screw
M3x10%84% 8pcs

©
©

M2.6x8 Screw
M2. 6x8124% 8pcs

M3x5 Screw
M3x5424% 8pcs

©) (o

M3x8 Screw
M3x81Z4% 8pcs

M3x10 Screw
M3x10824% 8pcs

(©) ( ———22 5
M3x228Z4% 8pcs

M3x14 Screw
M3x14424% 8pcs
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TR4063

T02031

T02047

3.1x5.5x1 Aluminum Washer
3.1x5.5x1 888K 2pcs

&
=

Upper cover nylon cap
2pcs

LHERAERE

Below Spring mount end
TEEEEE 2pcs

Differential Spring

5.8 Ball End REREEE 1pcs
BB 1pcs BKEEEE  2pcs
T02048 T02050 H481 T02092
{ Ball stud sponge
kB 2pcs
21T 258
TN
3'%77mn§m18$all12 2.6x6x3 Stop push ball bearing Ball stud-long
. mmg| CS s - -
P 2. 6x6x31L HdhR 1pcs e Gear HE-E 2pcs
T02093 T02062 T02064 T02065
Ball stud sponge
@ Bal stud sponge O im - | |01 -

o/

3x42.5 Front Shock Absorber Shaft

3x51 Rear Shock Absorber Shaft

8x1 O-ring

8x1 O-ring

3x42. SHIEEIESSE  2pcs 3x511% 85 2= 22 dly 2pcs
Ball stud-short 5'8)(2};—%”?“(1 2.3 E-ring 2.3 E-ring
Al 5. 8x61K58 4pcs 23 E 2 3 E
IRE-%E  5pcs 0 4pes N 4pcs
T02094 T02095 T02096 T02097
12x1 O-fing \‘q\ il 1250 ‘\h‘ al () 3.1xImm Plastic Washer
12x1 0-E8 2pos 11 12x1 0-28 2pcs T S =) R 4pcs
Shock Absorber Shock Absorber @
‘t_pgcover ‘t.pgcover o
(B 228 L &)2PCS (BRI 2Z)2pcs ‘ ’ 2.8x1.9 O-ring

8x1 0-IR 2pcs

Front damper

Spring adjuster ghock Absorber

8x1 0-IR 2pcs

o

Rear damper

Spring adjuster ghock Absorber

Shock piston

BEEE 4pcs

2.8x1.9 0-I% 8pcs

3.5 Press washer
3.5F# 4pcs

case HIME  wEEEE below cover case Wil mEmERE below cover
2pcs 2PCS BB T % 2pcs 2pcs 2pcs BB T % 2pcs
T02073 T02098 T02099 T02100 T02081
Diaphragm 5x8x2.5 Ball bearing 10x15x4 Ball Bearing 5x10x4 Ball bearing 3x7x0.8 Washer
RE dpcs 5x8x2. 58K 6pcs 10x15x4 Bk 6pcs 5x10x4%H7&  6pcs 3x7x0. 8%y 10pcs
T02084 T02086 T02087 86000
M4 Flanged Nylon Nut Antenna pipe
M475iE e BEsEE 6pes set cover
. ) KigEE
Small clip Double-sided tape g
éﬁ%lﬁl&% (M) EBEE 1pcs N
pcs
[[B Mo Nyon Nt — — 5.1x8x0.2 Washer
EHEIR ntenna pipe se 5. 1x8x0 2EA K 6
XBEE 1pcs xox F 6pos
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